



**BUREAU  
VERITAS**

# TEST REPORT

**TO : MAJESTIC MARKETING INC. DBA  
LIMELIGHT  
1160 CALIFORNIA AVE.  
CORONA, CA 92861,  
UNITED STATES**

**LAB NO.:** (5120)224-0030  
**FORM NO.:** 0030  
**DATE IN:** Aug 14, 2020  
**DATE OUT:** Aug 21, 2020  
**NO. OF WORKING DAYS:** 5  
**PAGE 2 OF 5**

**ATTN : RICK WHITTIER**

<b><u>OVERALL RATING</u></b>	
<b>PASS</b>	<u>    X    </u>
<b>FAIL</b>	<u>          </u>
<b>DATA</b>	<u>          </u>

<b>Vendor:</b>	/	<b>Agent:</b>	/
<b>Fabric Supplier/Mill:</b>	/	<b>Factory/Manufacturer:</b>	LIMELIGHT
<b>P.O. No.:</b>	/	<b>Style No.:</b>	/
<b>Sample Description:</b>	SUPER SOFT SUBLIMATED FACE MASK	<b>Style Description:</b>	A: KELLOGG'S, B: TIGER
<b>Color:</b>	WHITE	<b>Country of Origin:</b>	UNITED STATES
<b>Claimed Fabric Weight:</b>	/	<b>Claimed Fabric Count:</b>	/
<b>Yarn Size:</b>	/	<b>Submitted Size:</b>	/
<b>Size Range:</b>	/	<b>FPU No.:</b>	/
<b>GPU No.:</b>	/	<b>End Use:</b>	WEARING AS A FACE COVERING
<b>SKU No.:</b>	/		

<b>Product Category</b>	/
<b>Test Requested</b>	FULL TESTING
<b>Previous Report No.</b>	/

<b>Submitted Fiber Content</b>	REQUEST FORM: 90% POLY / 10% SPANDEX, COTTON BACK
<b>Actual Fiber Content</b>	/
<b>Suggested Fiber Content</b>	/
<b>Submitted Care Instruction(s)</b>	/
<b>Client Expected Care Instruction</b>	/
<b>Suggested Care Instruction(s)</b>	/



**BUREAU  
VERITAS**

TEST PROPERTY	PASS	FAIL	DATA	COMMENTS
CPSIA TOTAL LEAD IN SURFACE COATING			X	A & B: NA - PRODUCT OUT OF SCOPE
CPSIA TOTAL LEAD CONTENT IN SUBSTRATES			X	A & B: NA - PRODUCT OUT OF SCOPE
CPSIA PHTHALATES			X	A & B: NA - NO PLASTIC / PRODUCT OUT OF SCOPE
FLAMMABILITY OF CLOTHING TEXTILES	X			

This Report sets forth the results of testing that is performed by BVCPS on non-medical face masks that are intended for general, and not medical, use. BVCPS is not a FDA registered laboratory, and this Report does not include the testing requirements for medical devices as outlined by the FDA. BVCPS makes no representations or warranties of any kind, express or implied: (a) about the suitability or effectiveness of the tested face masks for medical use, (b) that the tested face masks meet the requirements for FDA certification of medical devices, or (c) that this Report constitutes FDA certification or can be used to obtain such FDA certification.

Any reliance that you may place on this Report for purposes of taking or allowing the following actions is strictly at your own risk: (a) the publishing, advertisement or marketing of such face masks as medical or FDA certified face masks, (b) the manufacture, sale, resale, donation, export or distribution of such face masks as medical or FDA certified face masks, or (c) any medical use of such face masks. To the maximum lawful extent, BVCPS shall not be liable for any loss or damage, whether direct, indirect, special, punitive or consequential, arising from or caused by statute, warrant, contract, tort (including negligence) or otherwise arising from your reliance on this Report for any of the above-referenced purposes.

Testing was outsourced to an approved subcontractor.

Technical Questions: Anna Gonzalski Phone: 716-531-2519 [softlinetechnicalsupportMail@bureauveritas.com](mailto:softlinetechnicalsupportMail@bureauveritas.com)

Bureau Veritas  
Consumer Products Services, Inc.

Jackie Graves  
Manager - Softlines



**BUREAU  
VERITAS**

TEST RESULTS

TEST PROPERTY

REQUIREMENTS

FLAMMABILITY OF CLOTHING TEXTILES (16 CFR 1610)

A

BLACK FABRIC WITH RED/WHITE KELLOGG'S LOGO

FABRIC SURFACE PLAIN FIBER SURFACE

DIRECTION TO BE FACE LENGTHWISE

TESTED

AS RECEIVED		TIME OF FLAME SPREAD	BURNING CODE
-------------	--	-------------------------	--------------

	1	/	DNI
	2	/	DNI
	3	/	DNI
	4	/	DNI
	5	/	DNI

AVG

AFTER REFURBISHING		TIME OF FLAME SPREAD	BURNING CODE
-----------------------	--	-------------------------	--------------

	1	/	DNI
	2	/	DNI
	3	/	DNI
	4	/	DNI
	5	/	DNI

AVG

CLASSIFICATION	PASS CLASS 1, NORMAL FLAMMABILITY OF COMMERCIAL STANDARD 16 CFR 1610, FORMERLY 191-53 OF UNITED STATES FLAMMABILITY FABRIC ACT.	CLASS 1
----------------	---	---------

PLAIN BLACK FABRIC ON INSIDE OF MASK

FABRIC SURFACE PLAIN FIBER SURFACE

DIRECTION TO BE FACE LENGTHWISE

TESTED

AS RECEIVED		TIME OF FLAME SPREAD	BURNING CODE
-------------	--	-------------------------	--------------

	1	/	DNI
	2	/	DNI
	3	/	DNI
	4	/	DNI
	5	/	DNI

AVG

AFTER REFURBISHING		TIME OF FLAME SPREAD	BURNING CODE
-----------------------	--	-------------------------	--------------

	1	/	DNI
	2	/	DNI
	3	/	DNI
	4	/	DNI
	5	/	DNI

AVG

CLASSIFICATION	PASS CLASS 1, NORMAL FLAMMABILITY OF COMMERCIAL STANDARD 16 CFR 1610, FORMERLY 191-53 OF UNITED STATES FLAMMABILITY FABRIC ACT.	CLASS 1
----------------	---	---------

C/N



**BUREAU  
VERITAS**

DNI	DID NOT IGNITE.
IBE	IGNITED, BUT EXTINGUISHED.
SF uc	SURFACE FLASH, UNDER THE STOP THREAD, BUT DOES NOT BREAK THE STOP THREAD.
SF pw	SURFACE FLASH, PART WAY. NO TIME SHOWN BECAUSE THE SURFACE FLASH DID NOT REACH THE STOP THREAD.
SF poi	SURFACE FLASH, AT THE POINT OF IMPINGEMENT ONLY. (EQUIVALENT TO "DID NOT IGNITE" FOR PLAIN SURFACES.)
0.0 sec.	ACTUAL BURN TIME MEASURED AND RECORDED BY THE TIMING DEVICE.
0.0 SF only	TIME IN SECONDS, SURFACE FLASH ONLY. NO DAMAGE TO THE BASE FABRIC.
0.0 SFBB	TIME IN SECONDS, SURFACE FLASH BASE BURN STARTING AT PLACES OTHER THAN THE POINT OF IMPINGEMENT AS A RESULT OF SURFACE FLASH.
0.0 SFBB poi	TIME IN SECONDS, SURFACE FLASH BASE BURN STARTING AT THE POINT OF IMPINGEMENT. THIS RESULT DOES NOT QUALIFY AS A BASE BURN UNDER THE CURRENT INTERPRETATION OF PART OF 16 CFR PART 1610.
0.0 SFBB poi*	TIME IN SECONDS, SURFACE FLASH BASE BURN POSSIBLY STARTING AT THE POINT OF IMPINGEMENT. THE ASTERISK (*) IS ACCOMPANIED BY THE FOLLOWING STATEMENT: "UNABLE TO MAKE ABSOLUTE DETERMINATION AS TO SOURCE OF BASE BURNS." THIS STATEMENT IS ADDED TO THE RESULT OF ANY SPECIMEN IF THERE IS A QUESTION AS TO ORIGIN OF THE BASE BURN.